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Table 1 Particle size distribution and property of filling aggregate
7 R A Rt s " R 2!
SR BB PR ke dgam RWAEEC  Mkgse  CRIRY
dg/pom dsy/pm (m?-kg™)
Ak AR BRD 162.392 117.385 61.574 27.370 5.93 0.85 164.6
ki iz R 163.480 111.785 45.610 4.580 35.69 2.78 565.3
1R A A 25.71 18.40 7.950 1.790 14.36 1.37
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Fig. 1  Particle size distribution curves of tailings
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Fig. 2 Particle size distribution curve of granite powder
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Table 2 Test results of chemical composition of coarse and fine tailings based on XRF

Ay Si0, ALO, Ca0 K,0 Fe,0, MnO S0, MgO Hift
wCHLRLAE B ) /% 65.970 13.100 4.502 3.974 3.656 2.459 1.420 0.967 3.952
w(AhifE R )/% 66.030 13.470 4.103 4.082 3.653 2.354 1.470 0.897 3.941
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Table 3 Test results of chemical elements of granite powder based on XRF
DAk IwIvE 0 Si Fe Al Ca Zn Mg K Mn
w/'% 47.3 30.78 2.036 8.333 0.016 2.199 0.009 7 0.971 3.588 0.062 4
IINTICER p Cu Na Ti Ba Cl Sr Zr Rb
w/'% 0.137 0.008 7 3.4 0.343 0.11 0.024 0.033 0.008 6 0.008 6

2.3 FEBRERETEM
1) 28 i R sl i 0 43 J5 AR A5 RLR, 72 B D3
TR N2 %, 2 WUHE 20 TR JE ML T U8 5 345 1Y) 40k

1RV 1 E K AR 20 % , A6 1R B 1T 24 5K

BN 18 %o, ¥ VR A 1z i | b T I B HE A7 R 48 5T
HORME KR .

2) MBI 37 um UF A7 6 16.44 %,74 pm D)
T Heik 3 35 %, HERIAE N 117.385 wm, Ul B B AP



96 IECRE

" £

AR B, % FeSEL A o B 4R T AT A1 (HOR R A R B
Bk kAR R 37 um AR 5 272 %,
74 wm LT & Fik £ 40 %, FPERI SR 111,785 pum,
Ui B A RLAR Al —rhoRUR AR, R A 1 B S
Bl 6 A A B 18 wm DL T 5 29 50 %, 37 wm LA
5 AR 72 %, PERIAR AN 18.40 wm , B AE B4
FOA BRI , XA T BN A A TR
T,

3) M AP BC , MUK AR R AR &) R BN,
WA 5 BE ARG LA s APk A2 D RIAE b A A M B AN
YIS 2R (C>10, HIRRE C>1) , J8 T [l
G L 1 OB HICHR L AT BB 2 R T S &5 FE LR I 5
J& .

4) A2 il 43I0 25 S R B ML Ak AR B Rb
AN 1.4 % ALK Ak h &R 0.016 %, HAE
A BT A3 , AN 20 FE LA () 5 B 7 AR R )

g LR 3% B A SR AU AR R b R AR
HL AiRiA bR AR g —riof AL A b 2
SR P REL 40 R T T B 00 R e SR A R B A s e AR
NGl

3 FIEBELIXEHR

3.1 FEiEfRbEERE

RIS F2 BLAE LSRR HE 2 P RE D B I
TEREAN R Fe I AC L 280, 95 & 8 s AR e 0
HFP WA 3 d.7 d.28 d Ay FEIUR Bl b e o i, SR
JE B LR A HR G AT A e S S R B
S G

1) 40042 B D e L b a5 o 3 A 5 AE R
42.5 - fk R L K e 5 Anki s A I BE LR R R
KB U % % T DR MR BE R 66 % ~
68 %, FLIML LRI 45 R WLk 4, thaR 4o . 4ikits
AL 5K PRI Y FE AR ZEAR[R] AR AD LU 25
T BRI R 0 5 K AR AR AR IR B S
L o N U N 71 A 95 2. NG [ 1 e 2
FIFUREIR U B R, S H TR OK, EENGE B A 2
A% R A 5 i 45 e SRR VR BE R 66 % AP HE A
1:8,7 dYUEGRE AL E] 1.26 MPa,

2) M kLR R A BT A b 1 1R AR L ik
B RO AR AP B B 1 1% ER ] o
JE S 42.5 355 m R SR /K U 5L Ak AR R AP B BC L
PREYS , R B L Ik 25 1 0y FE R R VR FE
70 % ~ 72 %, FEIABC LRI R IR 5. HERS AR
TR AV IS , AR N34 47, o e o s
ATt R, 25 pe 3 s dEURE 3R ok B ey, 2 3% P
FR R BGE B 40 1 IOH ki R AP e b 101

F4 MHEREURSERTERILKKBER
Table 4 Test results of ratios of fine tailings for

cementation filling

KWL BERMREE/% 3 dBURTREE/MPa 7 d9UREREE/MPa
1:4 66 1.75 3.11
1:8 66 0.44 1.26
1:12 66 0.20 0.82
1:20 66 0.10 0.25
1:4 68 1.92 3.52
1:8 68 0.52 1.44
1:12 68 0.32 0.95
1:20 68 0.14 0.41

L BITR 5 I, % 1 e 4 SE R BE N 70 % KA

FEO 1:8,7 d HUIRERE ATIK 3] 1.41 MPa,
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Table 5 Test results of coarse and fine tailings mixed

at 1:1 for cementation filling

KWL BRIk /% 3 dBURRREE/MPa 7 d4URRREE/MPa
1:4 70 1.05 2.84
1:8 70 0.51 1.41
1:12 70 0.21 0.53
1:20 70 0.11 0.25
1:4 72 1.37 3.06
1:8 72 0.65 1.92
1:12 72 0.23 0.71
1:20 72 0.16 0.32
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Table 6 Test results of coarse and fine tailings mixed at

2:1 for cementation filling

REPH RERWEE/% 3 dBUESRE/MPa 7 dBUESREE/MPa
1:4 72 1.65 3.72
1:8 72 0.53 1.43
1:12 72 0.28 0.74
1:20 72 0.15 0.46
1:4 74 1.87 3.99
1:8 74 0.60 1.74
1:12 74 0.34 0.86
1:20 74 0.20 0.54

T2 % JR LN 1:8,7 d PSR ATIAF] 1.21 MPas,
KT HREEMREFTEMILIKELER
Table 7 Test results of granite powder ratios for

cementation filling

RS BERWEE% 7 dPURTREE/MPa 28 d BRI EE/MPa
1:4 72 1.47 4.03
1:8 72 1.21 2.28
1:12 72 0.89 1.79
1:20 72 0.22 0.60
1:4 74 3.02 5.69
1:8 74 1.24 2.70
1:12 74 1.02 1.60
1:20 74 0.31 0.72
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Fig. 3 Viscosity curve of fine and coarse tailings
mixed at 1:1 for filling slurry (cement—sand ratio 1:8,

filling slurry concentration 70 %)
450
400
350
300
250
200

1 000

= )
1

L1

100

TY)N J1/Pa

|y
3

FHEE/(Pa - s)

L1

0 10 20 30 40 50
YIRS
B4 FEREA MR & KD 18 BRI 72 %)
Fig. 4 Viscosity curve of granite powder
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Table 8 Recommended filling ratio parameters for lead—zinc tailings

TKUe RIRASRERD |

FRHUE TR FRHLHI & P— R /% WHE/(tem™) PLIR R E/MPa FEITES I /m i He/%
— R AW I 7 A 1:4:4 70 1.95 7d=1.2 33~34 5
B T FEd 1:0:20 66 1.93 7 d=0.2 28~29 80
S Jie T e 1:4:4 70 1.95 7d>12 0.5 10
JEHB 432N TAR T 1:3:3 70 1.96 56 d=4.0 33~34 5
R HERREEMTHERILSH
Table 9 Recommended filling ratio parameters for granite powder
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